
MAN -043C    - 0 - 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                           

                                                                                                                                          MAN -043C 

 ASSEMBLY INSTRUCTIONS 

& 

USER MANUAL 

 

125cc RL - TaG 



MAN -043C    - 1 - 
 

I N D E X 
                      

PAGE 

Section 1         DESCRIPTION OF THE òParilla X30 125cc RL - TaGó ENGINE   
 

1.1.  Main features         02 

1.2.  Characteristics of the Engine / Operational limits     03 

1.3.  Contents of packing        04 

1.4.  Accessories         05 

1.5.  Motor identification number       06 

  

Section 2         PREPARATION & INSTALLATION OF THE ENGINE ON THE CHASSIS 
 

2.1.  Installation sketch of the engine on the chassis    07 

2.2.  Install the water-cooling system       08 

2.3.  Exhaust header assembly       12 

2.4.  Preparation and installation of the motor-mount    12 

2.5.  Install the carburettor        13 

2.6.  Install the engine on the chassis      14 

2.7.  Install the clutch cover with H.T. coil      15 

2.8.  Mounting of the electric plant and connectors    16 

2.9.  Install the intake silencer        20 

2.10.  Install the exhaust         21 

 

Section 3         ENGINE USE 
 

3.1.  Charging of the oil in the gear box       22 

3.2.  Gasoline and oil         22 

3.3.  Carburetor adjustment guide       23 

3.4.  Starting and stopping the engine      24 

3.5.  Engine running-in         25 

3.6.  RPM limitation         25 

3.7.  Inlet silencer         25 

3.8.  Recommendations on the exhaust system     26 

3.9.  Recommendations on the battery       27 

3.10.  Warnings on the electrical system      28 

3.11.  Spark plug and thermal degree      29 

3.12.  Choice of the sprocket ratio       30 

 

Section 4         ENGINE BASIC MAINTENANCE 
 

4.1.  Centrifugal Clutch        33 

4.2.  Instructions for the clutch disassembly\  assembly    34 

4.3.  Gear timing schematic         35 

4.4.  Replacement of the starter brushes      36 

4.5.  Scheduled maintenance        42 

4.6.  Troubleshooting         43 

4.7.  Engine and accessories preservation      44 

4.8.  Torque Value         45 

 

Wiring diagram           46       



MAN -043C    - 2 - 
 

Section 1  -  DESCRIPTION OF THE òParilla X30 125cc RL - TaGó ENGINE 

 

1.1  MAIN FEATURES  

 

The  òParilla X30ó has been expressly designed and tuned for powering the karts for hobby 

racing on closed tracks destined for this specific purpose.  

When designing this new engine, we have considered the technical solutions already 

adopted for the high performance engines, and the experience acquired with the TaG 

engines (Touch and Go). This in order to guarantee the highest reliability of components, 

when the operating limits are respected.  
 

This engine is a 2 stroke single cylinder. 

The cylinder and the crankcase are in aluminium alloy. 

The pressed liner is made of centrifugated cast iron, fully machined to guarantee the best 

possible stability and sliding surface. 

The head is separated from the cylinder and secured by 4 studs. 

The crankshaft is built and supported by two ball-bearings. The crankshaft is of steel alloy, 

hardened and tempered, as the connecting rod, machined from the full, which runs on roller 

bearings. 

The crankcase houses a balance shaft, driven by two gears, which rotates opposite to the 

crankshaft thus reducing the engine vibrations. 
 

The digital ignition with capacitive discharge is fed by a magneto which generates the spark 

energy for the starting of the engine, supplies the advance timing through an integrated 

pick-up and recharges the battery.  

The ignition includes a digital electronic unit, the stator-rotor, the starter relay, the H.T. coil, 

a switch key assembly, and the wiring harness (with a 5A fuse) which connects the whole 

system.  
 

The electronic box which controls the advance, the rev. limitation and the engine start/stop 

logic , integrates the voltage regulator and the ignition circuit. 

The starter relay (Solid type SSR), protected from short-circuits, supplies the power for the 

electric starter and is controlled by the power pack. 

An RPM limiter, integrated in the power pack, prevents the engine from exceeding 14 .000,  

15 .500 o r 16.000 RPM during use, depending on the engine versions. 

The spark is generated also without a battery; it is therefore possible, in case of emergency, 

to start the engine with an external starter unit. 

With the starter key in òRUNó position, the starter activates the Bendix which engages the 

starter wheel assembled on the clutch.  

The engine is provided with an automatic dry centrifugal clutch with low maintenance and 

with interchangeable sprocket.   
 

The carburetor is a diaphragm carburetor, specially designed for this engine and includes 

an integral fuel pump filter and an all position mounting capability.  

The battery (12 V - 9 Ah) is a sealed, no maintenance one and is not supplied with the 

engine, it has to be allocated in the support box which can be easily adapted to all existing 

chassis. 
 

The exhaust, included in the supply, is already tuned for the best possible performance. 

The engine is supplied with a kit which includes the radiator, the pump, water hoses and 

whatever necessary for the assembly on the kart.  
 

 



MAN -043C    - 3 - 
 

1.2  CHARACTERISTICS OF THE ENGINE ð OPERATIONAL LIMITS 

 

The characteristics of the engine are the following : 
 

¶ Cycle:    OTTO / 2 stroke  

¶ Original cubic capacity:  123.67 cc  (125cc max.)  

¶ Original bore:   54.00 mm  

¶ Max. theoretical bore: 54.28 mm  

¶ Stroke:   54.00 mm  

¶ Lubrication:   Fuel / oil mix 4% (25:1)  

¶ Induction:   Reed valve in the crankcase 

¶ Carburettor:   Membrane  (TRYTON HOBBY 27-C ð Ø26 ) 

¶ Cooling:   Water , forced  

¶ Ignition:   Digital/with integrated rev. limiter  

¶ Battery charge:  With  integral generator 

¶ Electric start:   12V/0.30 Kw  

¶ Clutch:   Automatic, dry, centrifugal 

 

Operational limits: 
 

¶ Max. RPM:    14 .000,15 .500 and 16 .000 (with rev. limiter) 

(depending on the versions) 
 

¶ Min. water temperature: 45°C  

¶ Max. water temperature: 65°C 

 

 

WARNING : 
Never exceed the above limits; no obligation of IAME exists in case the above limits are 

exceeded. 
  



MAN -043C    - 4 - 
 

 

1.3   CONTENTS OF THE PACKING   
 

Each òParilla X30ó engine is supplied with the accessories under shown: 
 

EXHAUST SYSTEM QUANTITY 

¶ Flexible hose 1 

¶ Spring for flexible 3 

¶ Exhaust sheath 1 

¶ Exhaust manifold 1 

¶ Exhaust muffler 1 

INDUCTION  

¶ TRYTON HOBBY 27-C carburettor ð Ø26  1 

¶ Intake silencer 1 

ELECTRICAL PLANT  

¶ Battery support plate 1 

¶ Battery support  1 

¶ Battery stripe 1 

¶ Battery fixing clamps & dampeners 2 

¶ Mounting screws & washers kit 1 

¶ Electronic  box 1 

¶ Starter relay 1 

¶ H.T. coil 1 

¶ Starting key assembly 1 

¶ Fixing clamps 8 

¶ NGK BR 10 EG spark plug 1 

¶ Spark plug cap 1 

MISCELLANEOUS  

¶ Clutch cover  1 

¶ Starter brushes kit (refill) 1 

¶ Dual-Lock fixing strap 1 

WATER COOLING SYSTEM  

¶ Radiator 1 

¶ Radiator support kit 1 

¶ Water hose  kit 1 

¶ Complete pump group 1 

¶ Thermostat 1 

 
  



MAN -043C    - 5 - 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

1.4  ACCESSORIES 

EXHAUST SYSTEM 

CLUTCH COVER / H.T. COIL 

INLET SILENCER 

CARBURETTOR TRYTON HOBBY 

RADIATOR 

RADIATOR SUPPORT KIT 

WATER HOSES KIT 

WATER PUMP ASSEMBLY 

THERMOSTAT 

SPARK PLUG KIT  

BRUSHES KIT 

ELECTRIC PLANT 

BATTERY SUPPORT KIT 



MAN -043C    - 6 - 
 

 
 

1.5  ENGINE IDENTIFICATION NUMBER 

 

The official motor identification number can be found stamped on the lower left part of 

the crankcase, next to the electric starter (see fig.). The number normally includes a letter 

followed by 4 digits (there can be exceptions in some special cases). Other numbers 

stamped on the crankcase or other surfaces of the motor refer to various manufacturing 

processes and do not identify the motor.  

 

NOTE: 
In case of need for spares and when contacting the IAME Support Centers, please 

always refer to the Motor Identification Number and to the motor model. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



MAN -043C    - 7 - 
 

 

Section 2  -  PREPARATION AND INSTALLATION OF THE ENGINE ON THE CHASSIS  
 

NOTE: 
In case the engine is supplied already assembled on the chassis, it is at care of the assembler to follow these 

instructions. The final customer, in this case, can skip this section and can start reading from section 3. 

Whenever the engine or a component is disassembled, it is necessary to always follow the under shown 
instructions for proper reassembly. 

 

  2.1 INSTALLATION SKETCH OF THE ENGINE ON THE CHASSIS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

CHASSIS RIGHT SIDE 

CHASSIS LEFT SIDE 



MAN -043C    - 8 - 
 

2.2  INSTALL THE WATER COOLING SYSTEM  
 

 NOTE: to install the water pump belts it is necessary to remove the rear axle. 

 
1  

REINSTALL THE REAR AXLE AFTER HAVING 

INSERTED TWO BELTS.  
 

SUGGESTION: 

INSTALL TWO EXTRA BELTS AS  SPARES AND 

FIX  THEM WITH  TAPE  TO THE AXLE. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2  

INSTALL THE WATER PUMP (1 SCREW M8x45  

WITH WASHER AND NUT) ON THE PUMP 

BRACKET ON THE REAR CROSS RAIL 

(SEE FIG. 1). 

 

TORQUE AT 18÷22 Nm (160  ÷190 in -lb). 

 

 

IN CASE THERE IS NO BRACKET FOR THIS 

PURPOSE, IT IS NECESSARY TO INSTALL THE 

PUMP ON REMOVABLE CLAMPS AVAILABLE IN 

DIFFERENT DIAMETERS (Å28/30/32mm).  

 

ASSEMBLE THE PUMP FIXING BRACKET ON 

THE CLAMP (N°2 SCREWS M6x12) AND 

PLACE THE CLAMPS ON THE REAR CROSS RAIL 

(N°2  SCREWS M6x25). 

INSTALL THE PUMP ON THE BRACKET (N°1 

SCREW  M8x45 WITH WASHER AND NUT ð 

SEE FIG. 2). 

TIGHTEN BY HAND THE SCREW ON THE 

PUMP LETTING IT FREE TO ROTATE, FOR THE 

ALIGNMENT  AND TENSIONING OF THE 

BELTS.   

 

3  

INSTALL THE DRIVING PULLEY ON THE AXLE (2 

CLAMPS AVAILABLE IN DIFFERENT DIAMETERS 

Å30/35/40/50mm) ALIGNING ITS RACE 

WITH THE DRIVEN PULLEY ON THE PUMP 

(SEE FIG.3). 

 

FIX THE TWO CLAMPS  WITH 2 SCREWS 

M5x22 (TIGHTEN AT 6÷8 Nm) ( 50 ÷ 70 in -lb). 

 

TIGHTEN THE TWO SCREWS M6x25 ON THE 

PUMP FIXING CLAMPS AND THE SCREWS 

M6x12 ON THE PUMP FIXING BRACKET. 

 

TIGHTEN AT 8÷10 Nm (70  ÷ 90 in -lb) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig.3 

Fig.1 

Fig.2 

SCREW M6X12 

PUMP FIX. BRACKET 

SCREW M8X45 

SCREW M6X25 

SCREW M5X22 



MAN -043C    - 9 - 
 

4  

INSTALL THE BELTS AND TENSION 

(SEE FIG. 4). 

 

TIGHTEN THE SCREW M8x45. 

 

TORQUE AT 18÷22 Nm (160 ÷190 in-lb) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

BEFORE INSTALLING THE RADIATOR PREASSEMBLE THE FOLLOWING COMPONENTS 
 

5  

INSERT THE 4 RUBBER DAMPENERS INTO  THE 

FIXING HOLES ON THE RADIATOR 

 

(SEE FIG. 5). 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

- PLACE THE RADIATOR SUPPORT BRACKET 

BETWEEN THE RADIATOR FIXINGS BY TILTING 

ONE END AND INSERTING IT THROUGH THE 

RUBBER DAMPENERS 

 

(SEE FIG. 6). 

 

 

NOTE: 
OIL THE BRACKET ENDS AND THE 
DAMPENERS HOLES.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fig.4 

Fig.5 

RUBBER DAMPENER 

RADIATOR SUPPORT  

BRACKET 

Fig.6 


